#

Part Name (Click to view)

BOM
Qty

1

LABEL, GENERAL WARNING, E-TBT

1

2

Call For Info

1

3

Call For Info

8

4

SCREW, #8-18, 3/4", HI-LOW, PHT, PH, CS, BO

9

5

Call For Info

6

6

Call For Info

2

7

Call For Info

3

8

Call For Info

2

9

Call For Info

2

10

Call For Info

2

11

Call For Info

6

12

Call For Info

1

13

Call For Info

1

14

NUT, "U", BARREL, TAPERED, M5x0.8mm

2

15

Call For Info

1

16

Call For Info

1

17

Call For Info

1

18

Call For Info

1

19

Call For Info

2

20

Call For Info

2

21

Call For Info

1

22

Call For Info

2

23

Call For Info

1

24

Call For Info

2

25

GROMMET, OD: .44", ID: .25", TH: .25", PU

1

26

RETAINING RING, 018mm, EXT

1

27

NLA Key, Parallel

1

28

Clamp, Wire, 03mm, Closing, Self

3

29

ASSY, FAN, TURBO

1

30

Wire harness

1

31

Spacer, Hub, Crank, Ergo

2

32

Cable, Intermediate, Display, Airfit UBE

1

33

Assy, Head, Upper, ERGO

1

34

Assy, Idler, Trans, Frame, Ergo

1

35

Shroud, Boom, Right, Ergo

1

36

Shroud, Boom, Left, Ergo

1

37

Weldment, Stand, Frame, Ergo

1

38

Grommet, Adjust, Boom, Ergo

1

39

Grommet, Tube, Frame, Ergo

1

40

Assy, Pivot, Tension, Trans, Fan, Ergo

1

41

Assy, Grill, Fan, Ergo

1

42

Shroud, Inner, Left, Ergo

1

43

Shroud, Inner, Right, Ergo

1

44

Arm, Adjust, Crank, ERGO

1

45

Arm, Adjust, Crank, Ctr, Fixed, Ergo

1

46

Plastic, Guide, Mount, Seat, Ergo

4

47

Mount. Front, Shroud, Ergo

1

48

Assy, w/ Lever, Shock, 510, Ergo

1

49

Grip, Hand, Ergo

2

50

Assy, Swivel, Display, Mount, Ergo

1

51

Shroud, Airfit UB, Brand, Lt

1

52

Shroud, Airfit UB, Brand, Rt

1

53

Assy, Pulley, Trans, Ergo

1

54

Plate, Adapter, Mount, Sensor, Timing

1

55

Assy, Mount, Side, Rt, Shroud, Ergo

1

56

Assy, Mount, Side, Lt, Shroud, Ergo

1

57

WASHER,8.0 ID,13.5 OD,1.5 THK

6

58

SCREW,M5X0.8,12mm,BHC,HK

21

59

SCREW,M8 X 1.25,45MM,BHC,HE,SS

1

60

WASHER,PLAIN,M6

6

61

RETAINING RING,EXT., 25MM SHAFT

2

62

NUT,M6X1.0,NYLOC

2

63

Washer, M6, 6.6x12x1.6mm, CS, NKL

6

64

Screw

2

65

NUT, M12X1.25, FLANGE, HE, CS, BO

1

66

Nut, Rivet, Hex, M5X0.8

9

67

Screw, M6x1.0, 12mm, SHC, HK, SS

6

68

Bolt, Crankarm

2



AirFit UB Exploded Diagrams

Base

Base Unit

Drive System

Drive System 2

Entire Unit

CLICK HERE TO BREAK OUT OF THIS FRAME AND SHOW THE WHOLE PAGE